==

.

BLAIR COUNTY

STI FFLER 1731 N. JUNIATA STREET

- M CG R AW HOLLIDAYSBURG, PA 16648
- TEL: 814.696.6280
FAX:814.696.6240

March 29, 2021 ALl
.

AT kﬁl 117851

i i il ,ﬂeLsg £l Ligiedl
Mr. David H. Pauline ; giin Fl RS ;;:,{!s,?;?;:ui Fx’rfn i”TﬁE;
o PURCHAS TG DIVER LN

Department of Administration
Purchasing Division

2019 Washington Street East
Charleston, WV 25305-0130

Re: Solicitation #: CEOI 0603 ADJ2100000010
Wheeling AASF2 —~ Shower-Restroom Renovation

Dear Mr. Pauline:

Stiffler McGraw Architects, LLC (SMA) appreciates this opportunity to be considered for selection to provide
architectural services related to the design and development of construction documents for the renovation of
[...]
the members of the design team specifically chosen for each project per project needs. These include peer
review of submissions, calculation and plan checking, a comprehensive schedule with milestone dates, a
communication plan, regular staff meetings, CADD documentation, coordination with outside agencies,
procedures for documenting various tasks, conformance audits, various management tools and a project team

protocol.

Wheeling AASF2 Shower-Restroom Renovation

West Virginia Army National Guard




ed

i-b

PROJECT MANAGEMENT, QUALITY & COST CONTROL

C. Project Cost Control

Project Manager Andrew Kordish, AIA will be responsible for managing the project budget and keeping the team
informed and on-track. SMA utilizes Deltek Ajera software; a real-time project based management and
accounting software system built specifically around Architecture and Engineering best practices. Information
such as project reporting, resource scheduling, contract compliance, invoicing and timesheet collection are
updated in real-time for project based costing. Once the scope of work is approved by the WV Purchasing
Division, Mr. Kordish will develop a work plan based on hourly rates and tasks as defined in the Scope. We
utilize this process for all of our projects to ensure conformance with project milestones and budget.

Wheeling AASF2 Shower-Restroom Renovation

West Virginia Army National Guard




ANDREW L. KORDISH, AIA, CDT

Sr. Project Manager

Sr. Project Architect for architectural design utilizing Building Information Modeling (BIM). Andy performs cost
estimating, building code analysis, and construction administration services for Stiffler McGraw Architects
(SMA). He provides design services for multiple new construction and rehabilitation projects for our retained
clients and quality assurance and quality control on all projects produced in house before going out to bid. His
experience at SMA and previous employment over the past 31 years spans a broad spectrum of design services
for K-12 educational, higher education, business/office, correctional, municipal, retail, manufacturing and

residential facilities.

RELATED PROJECT EXPERIENCE (STIFFLER MCGRAW and CDI/L.R. KIMBALL)

e Jordan Hall Bathroom Renovation, Penn State University, State College, Centre County
Project Architect for the interior renovation of a 4-story dormitory, transforming existing gang showers and
toilet rooms into shared private bathrooms. Construction Cost: $1.2 million.

¢ New Residential Rehabilitation Facility, VA Medical Healthcare System, Perry Point, MD
Project Architect for a new 25,000 SF building to house a 35-bed residential rehabilitation treatment

program. Construction Cost: $8.2 million.

s Plaguemines Parish Detention Facility, Davant, LA
Project Architect of a new 207,000 SF, 871 bed replacement correctional facility constructed as a result of
hurricane Katrina. Structure was precast concrete on a deep pile foundation system. Construction Cost:

$89.6 million.

e New Convocation and Fitness Center, Mount Aloysius College, Cresson, Cambria County
Project Architect on a new 2,250 seat arena with an auxiliary gymnasium, administration offices and a

fitness center. Construction Cost: $26 million.

o Bill Noe Flight School, Marshall University, Yeager Airport, Charleston WV
Project Architect for a new 10,000 SF educational building and 12,000 SF hangar.

e Electrical Upgrade Project, Louis A. Johnston VA Medical Center, US Department of Veterans Affairs,

Clarksburg, WV
Project Architect for a new 2,000 SF addition to house electrical equipment. Construction Cost: S5 million.

e New Fire Station, Bedford Fire Department No. 1, Bedford, Bedford County

Project Architect for the construction of a new 16,000 SF, two-story fire station. The main level of the
facility consists of a 12,000 SF pre-engineered metal building that contains a 6-bay apparatus garage, gear
room with lockers, radio room, meeting/training room, kitchen/lounge area, and four offices. Other support
spaces on this level include a decontamination shower, tool room, cascade room, hose washer and drying
area, restrooms and shower room. To the rear of the apparatus garage, and above the administrative area,
there is a large storage mezzanine that is open to the garage that is used for large bulk storage. On the
lower level is a 4,000 SF unfinished basement space that is planned for a future social hall and kitchen.

e New Domestic Violence Shelter, Alice Paul House, White Township, Indiana County
Performed construction administrative services for the 2-story, 14,250 SF facility.

Wheeling AASF2 Shower-Restroom Renovation

West Virginia Army National Guard




ANDREW L. KORDISH, AlA, CDT

Page 2

e Removal of Architectural Barriers, Juniata Township Municipal Building, Blair County
Quality assurance review of a CDBG funded project consisting of the removal of certain architectural barriers
that exist at the Township Municipal Building. New blacktop surfacing and signage will be installed that will
meet the ADA parking lot layout and slope requirements and accessible route requirements.

o Safety & Security Upgrades, Housing Authority of the County of Armstrong, Kittanning, Armstrong County
Provided architectural design for the safety and security upgrade project which included a new aluminum
storefront and ballistic protection at their administration office building. The scope of work included
redesign of their vestibule, the addition of ballistic rated panels, transaction window and wood doors.

e Jesse Moyer Dance School, Greenwood, Logan Township, Blair County
Project Architect for the conversion of an existing 2 story 2,800 SF repair garage to a dance school. The
design included 2 dance studios, 2 toilet rooms, changing area, waiting area and storage. The mechanical,
electrical and plumbing systems were designed to accommodate the new layout and meet code.

e Mon Fayette Expressway New Logistics Warehouse, PA Turnpike Commission, Jefferson Hills, Allegheny

County
Project Architect for a new 8,232 SF warehouse for the PA Turnpike Commission. Project included a loading

dock, warehouse and an administration area. Estimated Construction Cost: $3.4 million.

e New Headquarters Administration Building, Pennsylvania State Police, Erie, Erie County
Project Architect for a new 58,354 SF administration building complete with maintenance garage, indoor
rifle range and covered parking area. Estimated Construction Cost: $16.75 million.

e Office Building and Hangar Renovation, Washington County Airport, Washington County
Project Architect for an office building and hangar renovation project. Scope included the resurfacing of an
existing 13,900 SF hangar floor and miscellaneous interior finish upgrades. Construction Cost: $141,000.

¢ New Office Building, Somerset County Board of Social Services, Somerville, NJ
Project Architect for a new 4 story office building 42,000 SF. Construction Cost: $12.5 million.

EDUCATION
Associates Degree, Architecture Engineering Technology, 1988, Penn State University, Fayette Campus

PROFESSIONAL REGISTRATIONS
Registered Professional Architect - WV (5271, exp. 6/30/21)
Registered Professional Architect - PA, MD, NY

PROFESSIONAL CERTIFICATIONS
Construction Documents Technologist, Construction Specification Institute

PROFESSIONAL SOCIETIES
American Institute of Architects

EXPERIENCE RECORD - 31 Years

Wheeling AASF2 Shower-Restroom Renovation

West Virginia Army National Guard




[ = ]

bl

JOHN C. CLABAUGH, P.E.

Sr. Project Manager

John provides a continuous QA/QC process on many of the larger architectural projects for the firm, assisting the
entire team as needed from beginning to end. In this role, his responsibilities include coordinating with the
Architectural Project Manager throughout the project life cycle to review project status, staff needs, project
budget and assist with any results discussions and recommend necessary corrective actions.

John serves as Division Head for the Municipal Division and has served as Project Manager/Engineer for the
following municipal infrastructure projects while employed at Stiffler McGraw. John’s duties include
preliminary design, final design, bidding, construction administration and operation, securing of permits,
grant/loan administration and client liaison.

RELATED PROJECT EXPERIENCE

e Water Treatment Facility Improvements, Williamsburg Municipal Authority, Woodbury Township, Blair
County
Project Manager for the design of a new potable water disinfection facility at the current Municipal
Authority well field. The project involves the construction of a modern masonry structure to house the
chemical feed equipment as well as serve as an office space for the operator; updates to the flow
monitoring equipment, the installation of modern pump controls, and online chlorine residual monitoring
equipment. Estimated Project Cost - $3,223,450.

e Water Treatment Plant Improvements, Nanty Glo Water Authority, Cambria Township, Cambria County
Sr. Project Engineer for water treatment plant improvements including a new dual unit 800 gpm upflow
clarifier/filtration system, construction of a backwash water supply pump station, conversion of an existing
sludge holding tank to a backwash waste equalization tank, and installation of an on-site shallow injection
well/absorption bed for disposal of backwash water solids and plate settler overflow. Estimated Project

Cost - $3,980,000.

¢ Water System Upgrades, Hastings Municipal Authority, Cambria County
Project Manager for the design, permitting, bidding and construction administration of an interconnection
between the Hastings System and Elder Township, replacement of the raw water line, replacement of the
system’s primary source of raw water, replacement of the water distribution system in the village of
Slickport and renovations to the existing water treatment facility. Estimated Cost - $4,500,000.

e Water Treatment Plant, Towanda Municipal Authority, Bedford, Bradford County
Project Manager for the design of a new 1.0 MGD treatment facility equipped with membrane filtration,
clear well storage, and disinfection facilities, abandonment of an existing well field and gas dechlorination

system. Estimated Project Cost - $6,500,000.

e Wastewater Treatment Plant Upgrade, Municipal Authority of the Borough of Bedford, Bedford County
Project Manager for the design of upgrades to the existing wastewater treatment plant (1.5 MGD capacity).
The upgrades included installation of SBR’s, anaerobic digesters, screening equipment, grit removal, primary
clarifiers, UV disinfection system, biofilter, chemical feed systems and solids processing equipment.
Estimated Cost - $17,700,000.

Wheeling AASF2 Shower-Restroom Renovation

West Virginia Army National Guard




JOHN C. CLABAUGH, P.E.

Page 2

e Wastewater Treatment Plant Upgrade, Freedom Township Water & Sewer Authority, Blair County
Project Manager for the design of upgrades to the existing wastewater treatment plant (0.96 MGD capacity).
The upgrades included installation of equalization tanks, influent pumping station, fine screening
equipment, 4 stage BNR process, UV disinfection system, aerobic digesters, chemical feed systems and
solids processing. Estimated Cost - $13,000,000.

e Water System Upgrades, Northern Cambria Municipal Authority, Cambria County
Design, permitting, bidding and construction administration of an approximately 559,000 gallon water
storage tank to replace the existing Cherry Ridge water storage tank, addition of new public water source,
upgrades to the existing Spangler Water Treatment Facility. Project involves administering PennVEST and
H20 CFA funds as part of the project cost and securing a Public Water Supply Permit from the Pennsylvania
Department of Environmental Protection. Estimated Cost - $3,000,000.

e Wastewater Treatment Plant Upgrades, Gallitzin Borough Sewage and Waste Authority, Cambria County
Project Manager for the design of upgrades to the existing wastewater treatment plant (0.400 MGD
capacity). The upgrades included installation of SBR’s, influent pumping station, UV disinfection system,
aerobic digesters, sludge processing equipment, ADA restrooms and chemical feed systems. Estimated Cost

- $8,500,000.

e Sanitary Sewer Replacement, Borough of Philipsburg, Centre County
Design of a four phase replacement sanitary sewer conveyance system throughout the Borough. Included
the installation of approximately 69,900 LF of sanitary sewer pipe, manholes, associated appurtenances and
1,365 LF of storm sewer piping. Estimated Cost - $18,000,000.

s Wastewater Treatment Plant Upgrades, Williamsburg Municipal Authority, Blair County
Project Manager for the design of upgrades to the existing wastewater treatment plant (0.337 MGD
capacity). The upgrades included installation of SBR's, influent pumping station, UV disinfection system,
aerobic digesters, sludge processing equipment, municipal offices, locker rooms, ADA restrocoms and
chemical feed systems. Estimated Cost - $8,000,000.

EDUCATION
Bachelor of Science Degree, Civil & Environmental Engineering, 2003, The Pennsylvania State University

PROFESSIONAL REGISTRATIONS
Registered Professional Engineer - WV (22655, exp. 12/31/22)
Registered Professional Engineer - PA, MD, WV

EXPERIENCE RECORD - 18 Years

Wheeling AASF2 Shower-Restroom Renovation

West Virginia Army National Guard

htl



RUSSELL D. GREASER, JR.

Sr. Architectural Designer

Russ brings more than 40 years of professional experience to his role as Project Manager/Sr. Architectural
Designer at Stiffler McGraw. He conducts quality control reviews during key phases of projects to ensure
project completeness and accuracy. He has helped to successfully manage the design and documentation of
dozens of education, healthcare and civic projects at Stiffler McGraw and previous employers. His work
encompasses new construction, complex renovations, athletic facilities and building assessments.

Russ offers expertise in conducting building evaluations as he has done for numerous facility studies. He surveys
buildings to assess existing conditions, code compliance and other deficiencies, and prepares reports of his
findings. He provides specific expertise and understanding regarding ADA requirements and building codes, and
routinely participates in building assessments and design reviews to determine compliance with these issues.

RELATED PROJECT EXPERIENCE

e Katherine Johnson IV&V Facility, West Virginia University/NASA, Fairmont, WV
While employed with Hayes Large Architects, assisted with the construction documents and performed

quality assurance review for the home of NASA’s IV&V Program.

e Charles Wise Library Addition, West Virginia University, Morgantown, WV
While employed with Hayes Large Architects, assisted with the construction documents and performed
quality assurance review as part of a joint venture with SBRA Architects, Boston.

¢ Health Sciences Center Library, West Virginia University, Morgantown, WV
While employed with Hayes Large Architects, performed quality assurance review of the construction

documents for the new library and additional classrooms.

e Accessible Restrooms, Altoona Area School District, Altoona, Blair County
Project Manager and Designer for the renovation of a 560 SF football stadium concession building and
converting it into fully accessible restroom facilities, including a family/assisted-use restroom. Renderings
and drawings were completed for public meetings, project has not moved forward yet.

e New Fire Station, Bedford Fire Department No. 1, Bedford, Bedford County
Performed quality assurance review of the construction documents for a new 16,000 SF, two-story fire
station. The main level of the facility consists of a 12,000 SF pre-engineered metal building that contains a 6-
bay apparatus garage, gear room with lockers, radio room, meeting/training room, kitchen/lounge area, and
four offices. On the lower level is a 4,000 SF unfinished basement space that is planned for a future social hall